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Parts Breakdown 6832

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 344237-2 STOPPER BASE, 6832  1
 2 152502-3 BOX COVER, 6830  1

 152425-5  BOX COVER COMPLETE, 6830

 3 232132-7 LEAF SPRING, 6830  1
 4 311923-0 STOPPER, 6830  1
 5 256254-9 PIN 3, 4323  1
 6 152501-5 FEEDER BOX COMPLETE, 6830  1
 7 784236-A PHILLIPS BIT 2-132MM,6832  1

 A-16536  PHILLIPS BIT #2, 6832

 8 233112-6 COMP. SPRING, 6832  1
 9 421467-3 DUST COVER, 6830  1
 10 310008-9 SHIFTER PIN, 6830  1
 11 150564-5 CASING CPL., 6832  1
 12 344306-9 SLIDE PLATE, 6832  1
 13 232152-1 LEAF SPRING, 6832  1
 14 415829-5 KNOB 40, 6830  1
 15 233089-5 COMP. SPRING 12, 6832  1
 16 267117-4 FLAT WASHER 6, 6830  1
 17 912117-6 C.S.H. SCREW M4X12, BO4556  1
 18 922146-1 H.S.H. BOLT M4X25, 6830  1
 19 256467-2 PIN 4, 6821-T2  3

 256439-7  PIN 4, 6821-T1

 20 214028-4 PLANE BEARING 8, 6830  1
 21 212042-4 T. N. BEARING 821, 6830  1
 22 226454-5 HELICAL GEAR 59, 6832  1
 23 256699-1 PIN 8, 6832  1
 24 233126-5 COMP. SPRING 6, FS4200  1
 25 223108-5 SPINDLE, 6832  1
 26 216001-0 STEEL BALL 3.5, LXDT08  1
 27 214165-4 PLANE BEARING 14, 6832  1
 28 165154-1 PLATE, 6832  1
 29 311921-4 RATCHET WHEEL, 6830  1
 30 311976-9 RATCHET DISC, 6830  1
 31 232133-5 LEAF SPRING, 6830  1
 32 257664-3 SLEEVE 4, 6830  1
 33 265036-8 FLAT HEAD SCREW M3X5, 6830  1
 34 911133-5 P.H. SCREW M4X18, N9501B  1
 35 922132-2 H.S.H. BOLT M4X18, 4300DW  2

 922107-1  H.S.H. BOLT M4X8, 4329K

 36 922132-2 H.S.H. BOLT M4X18, 4300DW  2
 922107-1  H.S.H. BOLT M4X8, 4329K

 37 211014-6 B. BEARING 606, 6826  1
 38 226705-6 SPIRAL BEVEL GEAR 22, 6830  1
 39 961005-4 RETAINING RING S-9, LXDG01  1
 40 226455-3 HELICAL GEAR 9, 6832  1
 41 211014-6 B. BEARING 606, 6826  1
 42 857939-6 NAME PLATE, 6832  1
 43 182601-7 HOUSING SET, 6830  1
 44 664064-4 CORD (2X18X8 SJ), BO4556  1
 45 682502-4 CORD GUARD 8-85, HP2010N  1
 46 687063-9 STRAIN RELIEF, 4323K  1
 47 265995-6 TAPPING SCREW 4X18, BO4556K  2
 48 421621-9 DUST COVER, 6834  1

 421460-7  DUST COVER, HR2400

 49 651556-2 SWITCH, 6905H  1
 51 650206-6 SWITCH, JR3000V  1

 651271-8  SWITCH, JR3000V

 52 226704-8 SPIRAL BEVEL GEAR 15, 6830  1
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 53 213380-7 O RING 24, 6805BV  1
 213008-7  O RING, LXRH01

 54 211061-7 B. BEARING 6000LLB, 6222DWE  1
 55 241869-5 FAN 55, 5621DWA  1
 56 517061-8 ARMATURE ASS'Y 115V, 6830  1
 57 633256-6 FIELD 115V, 6830  1
 58 210025-8 BALL BEARING 627LLB, LXWT01  1

 211026-9  B. BEARING 627LLB, N9514B

 59 152433-6 HOLDER ARM COMPLETE, 6830  1
 60 182601-7 HOUSING SET, 6830  1
 61 266045-0 TAPPING SCREW 4X20, 9046  10
 62 415352-0 SCREW GUIDE, 6830  1
 63 266045-0 TAPPING SCREW 4X20, 9046  1
 64 344056-6 HOOK, 6830  1
 65 643550-8 BRUSH CAP , 9031  2
 66 CB408 CARBON BRUSH SET, 195008-8  1

 195008-8  CARBON BRUSH SET, 195008-8

 191938-1  CARBON BRUSH CB-408, 9501B-T1

819063-3 MAKITA LABEL, DA3010F  1
344054-0 STOPPER PLATE, 6830  1
922107-1 H.S.H. BOLT M4X8, 4329K  1
783201-2 HEX WRENCH 3, AF501  1
410048-8 WRENCH HOLDER, JR3000V  1
824421-0 PLASTIC CARRYING CASE, 6830  1
182810-8 N/A  1
182876-8 N/A  1
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